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FACE PLATE, ARM TOP COVER

NOITPIRCSED.oN
PARTS NO.

ETALP ECAF1**970071

2 11570 * * 1 THUMB SCREW 13/64X32 L=7.0

3 70080 * * 1 FACE PLATE THREAD GUIDE

4 10597 * * 2 SCREW 1/8X40 L=3.3

5 18004 * * 1 ARM CAP (REAR)

6 10704 * * 1 SCREW  3/16X28  L=6.5

7 10703 * * 1 WASHER

8 19106 * * 1 LUBRICATING OIL CUP (REAR)

9 7041 * * 1 SCREW  1/8X44 L=7.0

10 18104 * * 1 OIL PAD

KCIW LIO1**1810711

12 70186 * * 1 VINYL TUBE

KCIW LIO1**2810731

14 70187 * * 1 VINYL TUBE

15 70614C * * 1 BOBBIN WINDER TENSION BRACKET COMPLETE

16 150326 * * 1 TENSION STUD

CSID NOISNET2**9100271

CSID ESAELER NOISNET1**0200281

19 70095 * * 1 TENSION SPRING

20 20021 * * 1 TENSION THUMB NUT (A)

21 20025 * * 1 TENSION STUD THREAD GUIDE

22 10652 * * 1 NUT

23 70081 * * 1 ARM CAP (FRONT)

24 10704 * * 1 SCREW  3/16X28  L=6.5

25 10703 * * 1 WASHER

26 70082 * * 1 LUBRICATING OIL CUP (FRONT)

27 70115 * * 1 OIL PAD

KCIW LIO1**0810782

29 70185 * * 1 VINYL TUBE

30 70111 * * 1 BOBBIN WINDER THREAD GUIDE

31 8040 * * 1 SCREW 9/64X40 L=8.0

32 30025 * * 1 WASHER

33 70092 * * 1 ARM OIL PLUG

 ETALP TAORHT1-*9660743

34 70770-04 - * 1  1/4" THROAT PLATE 1/4"

35  6031-01 - * 1 SCREW  11/64X40 L=8.3

35  6031-01 * - 2 SCREW  11/64X40 L=8.3

36 73007 - * 1 SET SCREW  11/64X40 L=5.4

POTS ETALP TAORHT1*-8003773

38 70119 * - 1 BED SLIDE (LEFT)

38 70218 - * 1 " BED SLIDE (LEFT)   1/4"

39 70120 * - 1 BED SLIDE (RIGHT)

39 70224 - * 1 " BED SLIDE (RIGHT)  1/4"

40 10667 * * 1 BED SLIDE STOP  

41 10668 * * 1 BED SLIDE STOP SPRING

)TNORF( EDILS DEB1*-1103724

43 13085 - * 1 SCREW  13/64X32  L=4.3

44 73003 * * 3

45 30046 * * 1 SCREW  M4X0.7  L=4.0

46 30137 * * 2 (A) MACHINE SUPPORTING BOLT

47 143657 * * 1 RATCHET

48 153672 * * 1 B TENSION THUMB NUT (B)

49 70214-01 * * 1 SPRING

50 73011C * * 1 BED SLIDE (FRONT) & SPRING
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PRESSER BAR, VIBRATING PRESSER BAR

NOITPIRCSED.oN
PARTS NO.

1 70027 * - 1 NEEDLE BAR ROCK FRAME
1 70201 - * 1 NEEDLE BAR ROCK FRAME
2 70028 * * 1 NEEDLE BAR ROCK FRAME HINGE STUD
3 10728 * * 1 OIL WICK
4 70029 * * 1 SCREW  6.75X24  L=19.5
5 70022 * * 1 NEEDLE BAR CONNECTION STUD
6 10726 * * 1 OIL WICK
7 10532 * * 2 PINCH SCREW  5/32X40  L=9.0
8 70023 * - 1 NEEDLE BAR
8 70230 - * 1 1/4 NEEDLE BAR  1/4
9 N3329 * - 1 DY X 3    #29 NEEDLE  DY X 3    #29
9 N3329 - * 2 DY X 3    #29 NEEDLE  DY X 3    #29
10 70025 * - 1 SCREW  3/16X32  L=5.5
10 70025 - * 2 SCREW  3/16X32  L=5.5
11 70030 * * 1 NEEDLE BAR LOCK FRAME POSITION BRACKET
12 15055 * * 1 SCREW 1/64X32  L=9.0
13 70024 * - 1 NEEDLE BAR THREAD GUIDE 
14 10534 * - 1 SCREW  2.25X48  L=2.6
15 70006 * * 1 PRESSER BAR POSITION GUIDE
16 10761 * * 1 SCREW  6.75X24  L=11.0
17 10538 * * 1 PRESSER BAR BUSHING (UPPER)
18 10761 * * 2 SCREW  6.75X24  L=11.0
19 70032-A * * 1 PRESSER BAR POSITION GUIDE LEVER
20 10662-A * * 1 PINCH SCREW  9/64X40  L=6.5
21 70033 * * 1 PRESSER BAR LIFTING BRACKET
22 10545 * * 1 PINCH SCREW  11/64X32  L=14.0
23 10548 * * 1 SCREW  6.75X24  L=8.1
24 70034 * * 1 PRESSER BAR SPRING BRACKET
25 70035 * * 1 PINCH SCREW  3/16X32  L=13.7
26 10538 * * 1 PRESSER BAR BUSHING (LOWER)
27 70031 * * 1 PRESSER BAR
28 70378 * * 1 HOLDER
29 70114 * - 1 LIFTING PRESSER FOOT
29 70270 - * 1  1/4 LIFTING PRESSER FOOT    1/4
30 70379 * * 1 PINCH SCREW  3.4X36  L=10.0
31 20272 * * 1 NUT 
32 10677 * * 1 WASHER
33 70014 * * 1 LIFTING ECCENTRIC
34 10754 * * 1 PINCH SCREW  6.75X24  L=16.0
35 70015 * * 1 LIFTING ROCK SHAFT
36 10514 * * 2 LIFTING ROCK SHAFT BUSHING
37 15053 * * 1 SCREW STUD
38 10728 * * 1 OIL WICK
39 10517 * * 1 NUT
40 70038 * * 1 LIFTING BELL CRANK LINK
41 70036 * * 1 LIFTING BELL CRANK
42 10559 * * 1 SCREW  4.5X32  L=8.0
43 70037 * * 1 VIBRATING PRESSER BAR CONNECTING LINK
44 70039 * - 1 VIBRATING PRESSER BAR
44 70202 - * 1 VIBRATING PRESSER BAR
45 10728 * - 1 OIL WICK
46 70671 * - 1 VIBRATING PRESSER FOOT
46 70682-04 - * 1  1/4" VIBRATING PRESSER FOOT    1/4"
47 141158 * * 1 SCREW  11/64X40  L=7.3
48 70219-01 * - 1 FINGER GUARD
48 70219-02 - * 1 1/4" FINGER GUARD  1/4"
49 8111 * * 1 SCREW  1/8X44  L=3.6
50 70056 * * 1 NEEDLE BAR ROCK FRAME  CRANK
51 10754 * * 1 PINCH SCREW  6.75X24  L=16.0
52 13134 * * 1 HINGE SCREW  6.75X24  L=12.0
53 10586 * * 1 NUT
54 70055 * * 1 NEEDLE BAR ROCK FRAME ROCK SHAFT
55 70188 * * 1 VINYL TUBE
56 11876C * * 1 SLIDE BLOCK COMPLETE
57 11877 * * 1 SLIDE BLOCK 
58 11876 * * 1 SLIDE BLOCK  STUD
59 10581 * * 1 SCREW  7/32X32  L=7.0
60 70032-AC * * 1 ( PRESSER BAR POSITION GUIDE LEVER COMPLETE
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THREAD TAKE-UP LEVER, HAND WHEEL

NOITPIRCSED.oN
PARTS NO.

REVEL PU-EKAT DAERHT1**810071

DUTS EGNIH REVEL PU-EKAT DAERHT1**910072

KCIW LIO1**240113

4 10571 * * 2 SCREW  6.75X24  L=20.0

5 20172 * * 2 CAP

DUTS GNIVIRD REVEL PU-EKAT DAERHT1**020076

KCIW LIO1**827017

KNIL GNITCENNOC RAB ELDEEN1**120078

9 70017 * * 1 NEEDLE BAR CRANK 

10 70399 * * 1 SET SCREW  6.75X24  L=18.0

0.02=L  42X57.6  WERCS1**G-1750121

13 10523 * * 1 NEEDLE BAR CONNECTING LINK STUD

KCIW LIO1**6270141

15 10524 * * 1 SCREW  6.75X24  L=6.5

16 70016 * * 1 SCREW  6.75X24  L=3.5

17 10563 * * 1 ) WASHER

18 70007 * * 1 ARM SHAFT BUSHING (FRONT)

KCIW LIO1**9270191

20 10725 * * 1 OIL PAD

21 10571 * * 1 SCREW  6.75X24  L=20.0

22 70013 * * 1 FEED DRIVING ECCENTRIC

23 10639-G * * 1 SET SCREW  1/4X32  L=8.0

0.7=L  23X4/1  WERCS1**G-6670142

NOITCENNOC CIRTNECCE GNITFIL1**2100752

RAEG GNIVIRD REDNIW NIBBOB1**2110762

0.7=L  23X4/1  WERCS2**6670172

28 70009 * * 1 ARM SHAFT CENTER BUSHING (FRONT)

29 10725 * * 1 OIL PAD

30 10522 * * 1 SCREW  6.75X24  L=14.0

RAEG GNIVIRD LEEHW DNAH1**6400713

32 70040 * * 1 SET SCREW  1/4X32  L=13.0

33 12388 * * 1 SCREW  1/4X32  L=13.0

RAEG TFAHS SSORC MRA1**5045343

35 10658 * * 1 SCREW  1/4X32  L=5.5

36 10566 * * 1 SET SCREW  1/4X32  L=5.5

37 10577 * * 1 SCREW  6.75X24  L=11.0

38 70043 * * 1 ARM CROSS SHAFT BUSHING

TLEF LIO1**5270193

40 10519 * * 1 SCREW  6.75X24  L=17.5

41 35412 * * 3 HAND WHEEL DISENGAGING SPRING PLUNGER

42 35413 * * 3 HAND WHEEL DISENGAGING SPRING 

43 70041 * * 1 HAND WHEEL

44 35407 * * 2 SCREW 1/4X32

45 70044 * * 1 HAND WHEEL ENGAGING PLATE

46 12122 * * 4 SCREW  11/64X32  L=8.5

47 70042 * * 1 ARM CROSS SHAFT

48 70010 * * 1 ARM SHAFT CENTER BUSHING (REAR)

49 10725 * * 1 OIL PAD

50 10571 * * 1 SCREW  6.75X24  L=14.0

51 15038 * * 1 CAP
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ARM SHAFT, MACHINE PULLEY

NOITPIRCSED.oN
PARTS NO.

TFAHS MRA1**800071
2 70662 * * 1 MACHINE PULLEY COMPLETE
3 27181 * * 2 SCREW  M8X1.25  L=20.0
4 10577 * * 1 SCREW  6.75X24  L=11.0
8 10464-WH * * 1 CONNECTION BELT
9 10569 * * 1 ARM SHAFT CONNECTION BELT PULLEY
10 10574 * * 2 ARM SHAFT CONNECTION BELT PULLEY SPRING FLANGE

11 10761 * * 1 SET SCREW  6.75X24  L=11.0
12 10524-G * * 1 SCREW  6.75X24  L=6.5
13 10571-G * * 1 SCREW  6.75X24  L=20.0

NOITCENNOC GNIVIRD DEEF1**7400741
KCIW LIO1**8270161

17 70049C * * 1 FEED DRIVING ECCENTRIC FLANGE COMPLETE
CIRTNECCE GNIVIRD DEEF1**0500781

19 70049 * * 1 FLANGE
20 11095 * * 1 FRICTION PLATE
21 11096 * * 2 SCREW  3/16X40  L=11.0
22 11093 * * 1 SET SCREW  3/16X32  L=10.5
23 11094 * * 1 SCREW  3/16X32  L=10.5
24 2067 * * 2 SCREW  11/64X40  L=6.0
25 11097 * * 2 LINING METAL
26 70051 * * 1 FEED DRIVING ECCENTRIC ADJUSTING DISC
27 11099 * * 1 SPRING
28 70052 * * 1 COLLAR
29 10639 * * 1 SET SCREW  1/4X32  L=8.0
30 10566 * * 2 SCREW  1/4X32  L=5.5
31 70054 * * 1 FEED REGULATING STUD
32 12383 * * 1 SPRING
33 70053 * * 1 BUSHING
34 15076 * * 1 RETAINING SPRING
35 70155 * * 1 SAFETY CLUTCH PULLEY
36 10574 * * 1 SAFETY CLUTCH PULLEY SPRING FLANGE
37 10611 * * 1 SAFETY CLUTCH PULLEY COLLAR
38 10612 * * 2 SCREW  1/4X32  L=10.5
39 70153 * * 1 SAFETY CLUTCH LOCKING LEVER SPRING
40 70154 * * 1 ADJUSTING SCREW  5/32X40  L=3.6
41 70169 * * 1 STUD
42 10581 * * 1 SCREW  7/32X32  L=7.0
43 10616 * * 1 SAFETY CLUTCH LOCKING LEVER
44 10613 * * 1 STUD
45 10581 * * 1 SCREW  7/32X32  L=7.0
46 10620 * * 1 SAFETY CLUTCH THROW-IN LATCH PIN
47 10618 * * 1 CONNECTING LINK
48 10619 * * 1 SAFETY CLUTCH THROW-IN LATCH SPRING
49 10617 * * 1 SAFETY CLUTCH THROW-IN LATCH

TEHCTAR KCOL TFAHS GNIVIRD KOOH1**9310705
51 10639 * * 1 SET SCREW  1/4X32  L=8.0
52 10766 * * 1 SCREW  1/4X32  L=7.0
53 13046 * * 1 HOOK DRIVING SHAFT LOCK STUD
54 15076 * * 1 STOP
55 13047 * * 1 SPRING
56 13045 * * 1 SOCKET
57 10568 * * 1 RETAINING RING
58 10567 * * 2 ARM SHAFT BALL BEARING
59 70652 * * 1 ARM SHAFT BALL BEARING ADAPTER
60 23637 * * 2 SCREW  1/4X28  L=7.5
61 70651 * * 1 ARM SHAFT BALL BEARING ADAPTER SLEEVE
62 20171 * * 1 ( ) RUBBER CAP
63 50109 * * 3 SCREW  3/16X32  L=17.0
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FEED DOG, FEED DRIVING ROCK SHAFT

NOITPIRCSED.oN
PARTS NO.

 GOD DEEF1-*076071

4/1          GOD DEEF4/1 1*-40-186071

2 70118 - * 3 SCREW M3X0.5  L=8.0

3 70118 * - 2 SCREW M3X0.5  L=8.0

4 23350 * - 1 SCREW M3X0.5  L=7.5

 RAB DEEF1-*071075

 RAB DEEF1*-712075

KROF MAC GNITFIL DEEF1**821076

7 70129 * * 1 SCREW  7/32X32  L=15.0

8 10599 * * 1 WASHER

9 10596 * * 1 OIL FELT

10 10597 * * 1 SCREW  1/8X40  L=3.3

KNARC RAB DEEF1**6210711

12 12408 * * 2 SCREW  6.75X24  L=7.5

13 10602 * * 1 FEED BAR HINGE SCREW  

14 10636 * * 1 NUT

TFAHS KCOR GNIVIRD DEEF1**8060751

16 10593 * * 1 COLLAR (FRONT)

17 10764 * * 2 SCREW  6.75X24 L=4.5

18 10593 * * 1 ( COLLAR (REAR)

19 10764 * * 2 SCREW  6.75X24  L=4.5

20 70124 * * 1 FEED REVERSING CRANK (FRONT)

21 70613 * * 1 FEED REVERSING CRANK SCREW STUD

22 11185 * * 1 NUT

NOITCENNOC KNARC EMARF KCOR RAB ELDEEN1**7500732

KCIW LIO1**8270142

25 70162-A * * 1 FEED REVERSING LEVER

26 70160 * * 1 FEED REVERSING LEVER BUSHING

27 70161 * * 1 COLLAR

28 10561 * * 2 SCREW  11/64X32  L=6.5

29 70048-A * * 1 HINGE SCREW  7.85X20  L=12.0

KCIW LIO1**8270103

31 11185 * * 1 NUT

32 20191 * * 1 SPRING WASHER

33 14024 * * 2 SCREW  3/16X32  L=9.5

KCOLB EDILS REVEL GNISREVER DEEF1**2160743

35 70611 * * 1 HINGE SCREW  15/64X28  L=10.0

36 70610 * * 1 FEED REVERSING LINK

37 70159 * * 1 SPRING AND TREADLE CONNECTING LINK

38 70167 * * 1 NUT

39 70158-A * * 1 SPRING

40 70156 * * 1 SPRING HOOK

41 70157 * * 1 NUT

42 70168 * * 1 HINGE SCREW  7.85X20  L=21.6

KCIW LIO1**8270134

44 11185 * * 1 NUT

45 70609 * * 1 FEED REVERSING CRANK (REAR)

46 35034 * * 2 PINCH SCREW  M6X1  L=20.0

47 10754 * * 2 PINCH SCREW  6.75X24  L=16.0

48 10767 * * 1 SCREW  1/4X32  L=4.5

49 10718-A * * 2 COLLAR
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HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

NOITPIRCSED.oN
PARTS NO.

NIBBOB1**141071
ETELPMOCKOOH1**166072

3 70151 * * 1 BOBBIN AS OPENER LEVER LINK
4 70145 * * 1 HOOK BUSHING (UPPER)
5 11176 * * 1 SCREW  7/32X32  L=5.5
6 70149C * * 1 BOBBIN ASE OPENER LEVER

TLEF LIO1**727017
8 70150 * * 1 BOBBIN AS OPENER LEVER HINGE STUD

TLEF LIO1**727019
10 10573 * * 1 SCREW 7/32X32  L=11.0
11 11137 * * 1 OIL WICK VINYL TUBE
12 70146 * * 1 BOBBIN CASE OPENER

0.6=L  5.0X3M   WERCS1**7410731
REHSAW1**8410741

EGUAG LIO1**2510751
 EDIUG EGUAG LIO1**1311161

17 25614 * * 1 HOOK SADDLE COLLAR (UPPER)
18 25615 * * 1 HOOK SADDLE COLLAR (LOWER)
19 70143 * * 1 OIL RESERVOIR SPACER
20 70144 * * 2 SCREW  7/32X32  L=21.0 

)THGIR( ELDDAS KOOH1**2410712
22 15092 * * 1 HOOK SADDLE GASKET
23 15091 * * 1 OIL RESERVOIR (RIGHT)
24 15007 * * 7 SCREW  9/64X40  L=10.0
25 25616 * * 1 PINCH SCREW 15/64X28  L=32.0
26 10646 * * 1 SCREW  6.75X24  L=28.0
27 10647 * * 1 WASHER 
28 15093 * * 1 OIL REGULATING DIAL

GNIR-O1**4905192
30 10629 * * 1 SCREW  1/8X40  L=8.0

RAEG GNIVIRD KOOH1**B-8360113
0.9=L  23X4/1  WERCS TES1**7310723

0.8=L  23X4/1  WERCS1**8310733
NOINIP GNIVIRD KOOH1**B-7560143

35 10658 * * 1 SCREW  1/4X32  L=5.5
36 10767 * * 1 SCREW  1/4X32  L=4.5
37 15096 * * 1 HOOK BUSHING (LOWER)
38 11176 * * 1 SCREW  7/32X32  L=5.5
39 10644 * * 1 WASHER

MAC GNITFIL DEEF1**7360104
41 10658 * * 1 SCREW  1/4X32  L=5.5
42 12135 * - 1 HOOK DRIVIN SHAFT BUSHING (FRONT)
42 70132 - * 1 1/4 HOOK DRIVIN SHAFT BUSHING (FRONT) 1/16 1/4
42 70132-A - * 1 1-1/8 HOOK DRIVIN SHAFT BUSHING (FRONT) 5/16 1-1/8
42 70132-B - * 1 HOOK DRIVIN SHAFT BUSHING (FRONT) 1-3/16

KCIW LIO1**9270134
44 1327 * * 1 SCREW  5/16X24  L=13.0
45 70132 * * 1 9/16 HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1/16 9/16
45 70132-A - * 1 1-1/2 HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 5/8 1-1/2
45 70132-B - * 1 HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1-9/16

KCIW LIO1**9270164
47 10519 * * 1 PINCH SCREW  6.75X24  L=17.5

TFAHS GNIVIRD KOOH1**5560784
49 70134 * * 1 HOOK DRIVING SHAFT BUSHING (MIDDLE, REAR)
50 10766 * * 1 SCREW1/4X32  L=7.0

RALLOC TFAHS GNIVIRD KOOH1**3950115
52 10764 * * 2 SCREW  6.75X24  L=4.5
54 73006 * * 1 SCREW   17/64X32 L=13.0
67 25623 * * 1 HOOK DRIVING SHAFT BALL BEARING ADAPTER SLEEVE
68 25661 * * 3 SCREW  9/64X40  L=5.0
69 10607 * * 1 HOOK DRIVING SHAFT BALL BEARING ADAPTER

5.5=L  23X4/1  WERCS1**8560107
5.5=L  23X4/1  WERCS1**6650117

72 10567 * * 1 HOOK DRIVING SHAFT BALL BEARING
GNIR GNINIATER DEVOORG1**8060137

74 25614C * * 1 HOOK SADDLE COLLAR WITH SCREW
75 10637C * * 1 FEED LIFTING CAM  WITH SCREW
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HOOK SADDLE (LEFT)

NOITPIRCSED.oN
PARTS NO.

NIBBOB1*-141071

ETELPMOCKOOH1*-166072

3 70151 - * 1 BOBBIN ASE OPENER LEVER LINK

4 70145 - * 1 HOOK BUSHING (UPPER)

5 11176 - * 1 SCREW  7/32X32  L=5.5

6 70149C - * 1 BOBBIN ASE OPENER LEVER

TLEF LIO1*-727017

8 70150 - * 1 BOBBIN ASE OPENER LEVER HINGE STUD

TLEF LIO1*-727019

10 10573 - * 1 SCREW 7/32X32  L=11.0

11 11137 - * 1 OIL WI VINYL TUBE

12 70146 - * 1 BOBBIN CASE OPENER

0.6=L  5.0X3M   WERCS1*-7410731

REHSAW1*-8410741

15 70152 - * 1 OIL GAUGE

16 11131 - * 1 OIL GAUGE GUIDE 

17 25614 - * 1 HOO SADDLE COLLAR UPPER)

18 25615 - * 1 HOO SADDLE COLLAR LOWER)

19 70143 - * 1 OIL RESERVOIR SPACER

20 70144 - * 2 SCREW  7/32X32  L=21.0 

21 70203 - * 1 HOOK SADDLE (LEFT)

22 15092 - * 1 HOOK SADDLE GASKET

23 15521 - * 1 OIL RESERVOIR (LEFT)

24 15007 - * 7 SCREW  9/64X40  L=10.0

25 25616 - * 1 PINCH SCREW 1/64X28  L=32.0

26 10646 - * 1 SCREW  6.75X24  L=28.0

27 10647 - * 1 WASHER 

28 15093 - * 1 OIL REGULATING DIAL

GNIR-O1*-4905192

30 10629 - * 1 SCREW  1/8X40  L=8.0

RAEG GNIVIRD KOOH1*-B-8360113

32 70137 - * 1 SET SCREW  1/4X32  L=9.0

0.8=L  23X4/1  WERCS1*-8310733

NOINIP GNIVIRD KOOH1*-B-7560143

35 10658 - * 1 SCREW  1/4X32  L=5.5

36 10767 - * 1 SCREW  1/4X32  L=4.5

37 15096 - * 1 HOOK BUSHING (LOWER)

38 11176 - * 1 SCREW  7/32X32  L=5.5

39 10644 - * 1 WASHER

40 25614C - * 1 HOO SADDLE COLLAR WITH SCREW
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TENSION BRACKET

NOITPIRCSED.oN
PARTS NO.

1 70067 * - 1 TENSION RELEASE PLATE

1 70206 - * 1 TENSION RELEASE PLATE

2 10679 * - 1 SCREW  3.4X36  L=2.5

2 10679 - * 2 SCREW  3.4X36  L=2.5

3 70074 * * 1 TENSION RELEASE PLUNGER

4 70063AC * - 1 TENSION BRACKET COMPLETE

4 70204AC - * 1 TENSION BRACKET COMPLETE

5 70075 * * 1 THREAD CONTROLLER COVERING PLATE

6 10650 * * 1 SCREW  3.4X36  L=6.0

5.6=L  23X46/11  WERCS2**165017

8 70076 * - 1 THREAD CONTROLLER THREAD GUIDE (UPPER)

8 70209 - * 1 THREAD CONTROLLER THREAD GUIDE (UPPER)

9 12113 * * 2 SCREW  3.4X36  L=4.0

10 70066 * * 1 TENSION RELEASE PIN  (SHORT)

11 70207 - * 1 TENSION RELEASE PIN  (LONG)

CSID NOISNET2-*770821

CSID NOISNET4*-770821

REHSAW ESAELER NOISNET1-*170331

REHSAW ESAELER NOISNET2*-170331

14 8078 * - 1  .4 TENSION SPRING .4

14 8078 - * 2  .4 TENSION SPRING .4

TEHCTAR1-*75634151
TEHCTAR2*-75634151

16 27061 * - 1 REGULATING THUMB NUT

16 27061 - * 2 REGULATING THUMB NUT

17 70210-A * * 1 THREAD CONTROLLER THREAD GUIDE (LOWER)

18 4137 * * 2 NUT M4X0.7

19 15055 * * 1 SCREW  11/64X32  L=9.0

20 70072 * - 1 THREAD CONTROLLER SPRING

20 70221 - * 1 THREAD CONTROLLER SPRING

21 70073 * - 1 THREAD CONTROLLER SPRING STOP

21 70222 - * 1 THREAD CONTROLLER SPRING STOP

22 10650 * * 1 SCREW  3.4X36  L=6.0

23 70070 * * 1 THREAD CONTROLLER SPRING STUD

24 12421 * * 1 SCREW 11/64X32 L=4.0

25 70069 * - 1 THREAD CONTROLLER DISC

25 70069 - * 2 THREAD CONTROLLER DISC

26 70071 * - 1 THREAD CONTROLLER STUD

26 70208 - * 1 THREAD CONTROLLER STUD

27 70077 * - 1 THREAD CONTROLLER THREAD GUIDE (MIDDLE)

27 70400 - * 1 THREAD CONTROLLER THREAD GUIDE (MIDDLE)

28 12113 * * 2 SCREW  3.4X36  L=4.0

29 10759-A - * 1 1 THREAD GUIDE

29 10684 - * 1 1-3/16 THREAD GUIDE

30 10685 - * 1 SCREW  3.4X36  L=6.5

31 10760 - * 1 FELT

QTY

-
8
B

L
A

-
3
0
-
3

-
2
8
B

L
A

-
3
0
-
3
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TENSION BRACKET (SMALL)

NOITPIRCSED.oN
PARTS NO.

1 70653 * - 1 TENSION BRACKET COMPLETE (SMALL)

1 70659 - * 1 TENSION BRACKET COMPLETE (SMALL)

2 70711 * - 1 TENSION RELEASE LEVER STOPPER

3 11067 * - 1 NUT

4 10545 * * 2 SCREW  11/64X32  L=14.0

5 10714 * * 2 TENSION BRACKET COLLAR

CSID NOISNET2-*77086

CSID NOISNET4*-77086

8 12048 * - 1  .0

8 12048 - * 2  .0

TEHCTAR1-*7563419

TEHCTAR2*-7563419

10 27061 * - 1 REGULATING THUMB NUT

10 27061 - * 2 REGULATING THUMB NUT

11 70656-01 * * 1 TENSION RELEASE LEVER (LARGE)

12 6384 * * 1 SCREW  15/64X28

REHSAW EVAW1**740831

14 70641 - * 1 TENSION RELEASE LEVER (SMALL)

15 101443 - * 2 SCREW  9/64X40  L=4.0

16 70658 * - 1 THREAD GUIDE COLLAR

16 70658 - * 2 THREAD GUIDE COLLAR

17 60133 * - 1 THREAD GUIDE

17 60133 - * 2 THREAD GUIDE

18 70657 * * 1 ( ) THREAD TENSION STUD (LONG)

19 70642 - * 1 ( ) THREAD TENSION STUD (SHORT)

20 20224 * - 2 TENSION DISC

20 20224 - * 4 TENSION DISC

21 20226-01 * - 1 TENSION SPRING

21 20226-01 - * 2 TENSION SPRING

22 20225 * - 1 NUT

22 20225 - * 2 NUT

23 201706 * * 1 NUT

24 37061 * * 1 WASHER

25 70656-01C * * 1 TENSION RELEASE LEVER (LARGE) COMPLETE

QTY

-
8
B

L
A

-
3
0
-
3

-
2
8
B

L
A

-
3
0
-
3
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PRESSER BAR SPRING, BOBBIN WINDER

NOITPIRCSED.oN
PARTS NO.

1 70091 * * 1 FOOT LIFTER LIFTING LEVER LATCH HANDLE

2 2067 * * 3 SCREW 11/64x40 L=6.0

3 70089 * * 1 COLLAR (UPPER)

4 8042 * * 1 SCREW  11/64X40 L=5.0

5 70088 * * 1 FOOT LIFTER LIFTING LEVER LATCH SPRING

6 70090 * * 1 COLLAR (LOWER)

7 50287 * * 1 SCREW 1/8X44 L=5.0

8 70087 * * 1 FOOT LIFTER LIFTING LEVER LATCH

REVEL GNITFIL RETFIL TOOF1**380079

NIP1**4800701

DUTS EGNIH REVEL GNITFIL RETFIL TOOF1**5800711

12 70136 * * 1 SCREW 1/4X32 L=9.0

GNIRPS REVEL GNITFIL RETFIL TOOF1**6800731

14 10548 * * 1 SCREW 6.75X24 L=8.1

15 70060 * * 1 PRESSER BAR SPRING

16 70061 * * 1 PRESSER BAR SPRING (AUXILIARY)

17 70094 * * 1 WASHER

18 70121 * * 1 SCREW  6.75X24  L=13.0

19 70062 * * 1 SCREW  6.75X24  L=127.0

RELLOR GNIVIRD TFAHS REDNIW NIBBOB1**1010702

21 70175 * * 2 SCREW   11/64X40  L=5.8

TFAHS REDNIW NIBBOB1**0010722

KNIL REDNIW NIBBOB1**9900732

24 70103 * * 1 HINGE SCREW  11/64X40

ETALP GNITCENNOC REDNIW NIBBOB1**2010752

26 4094 * * 1 SCREW  M4X0.7  L=5.0

26 70104 * * 1 HINGE SCREW   11/64X40  L=4.0

0.21=L  7.0X4M  WERCS1**6010772

28 4137 * * 1 NUT

29 70107 * * 1 BOBBIN WINDER CONNECTING PLATE SPRING

30 70110 * * 1 BOBBIN WINDER RELEASING LEVER

REVEL TES REDNIW NIBBOB1**9010713

32 31092 * * 1 SCREW  M4X0.7  L=12.0

33 70108 * * 1 BOBBIN WINDER SET LEVER RELEASING SPRING

34 70105 * * 1 BOBBIN WINDER LINK RELEASING SPRING

35 70096 * * 1 STOP STUD

36 70097C * * 1 BOBBIN WINDER BRACKET COMPLETE

37 12738 * * 1 STOPPER PLATE

38 10650 * * 1 SCREW  3.4X36 L=6.0

39 15055 * * 3 SCREW  11/64X32  L=9.0

40 15055 * - 1 SCREW  11/64X32  L=9.0

QTY

-
8
B
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-
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31



ACCESSORIES 1

NOITPIRCSED.oN
PARTS NO.

1 8132-A * * 1 ACCESSORIES PACK

2 N3329 * - 3  DYX3 NEEDLE DYX3 

2 N3329 - * 6  DYX3 NEEDLE DYX3 

3 70141 * - 5 BOBBIN

3 70141 - * 10 BOBBIN

4 25649C * * 1 SCREW DRIVER OMPLETE

8 19462 * * 1 DOUBLE HEAD WRENCH

9 11171 * * 3 MACHINE HINGE CONNECTION PLATE

10 6052 * * 6 MACHINE HINGE CONNECTION PLATE WOOD SCREW

11 11169-B * * 3 BED HINGE

12 25307 * * 6 BED HINGE SCREW 17/64X32

13 10747 * * 1   1/16 WRENCH  ''

14 19456 * * 1  WRENCH  

15 19457 * * 1   2.5 WRENCH .5 

16 19458 * * 1   3 WRENCH  
17 19459 * * 1  WRENCH  

18 19460 * * 1  WRENCH  

19 10942 * * 1 THREAD GUIDE

20 8125 * * 1 OILER

LIO1**3911112

22 13079 * * 2 (1000 mm) CHAIN (1000 mm)

24 10947 - * 1 THREAD STAND

24 35254 * - 1 THREAD STAND

25 70171 * * 1 DRIP PAN

LIAN01**550662

30 11196 - * 1 TWEEZERS

31 8078 * - 1  .4

31 8078 - * 2  .4

QTY

-
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B
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A

-
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-
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-
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B
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A

-
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0
-
3
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ACCESSORIES 2

NOITPIRCSED.oN
PARTS NO.

)A( DRAUG TLEBA1**366072

)B( DRAUG TLEBB1**466073

REVOC DRAUG TLEB1**566074

5 28080 * * 3 SCREW  M5X0.8  L=6.0

6 70215 * * 3 WOOD SCREW

7 70199-E * * 1 BELT GUARD STAY

8 20048 * * 2 SCREW  7/32X32  L=9.5

9 10776 * * 1 WING NUT

10 70199-D * * 1 BELT GUARD SUPPORT

11 28076 * * 2 SCREW M6X1 L=18

12 10599 * * 2 WASHER

0.9=L 23X46/31 WERCS4**8142131

14 1846 * * 1 WASHER

QTY

-
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B
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-
3
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B
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-
3
0
-
3
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PARTS AVAILABLE AT EXTRA CHARGE

.oN DESCRIPTION
PARTS NO.

TROPPUS REZINORHCNYS1**666071

2 37102 * * 2 NUT M6

5 MB-A55 * * 1 V A-55 V-BELT A-55 (A type) (FOR CLUTCH MOTOR) 

MB-A52 * * 1 V A-52  ( i V-BELT A-52 (A type) (FOR SERVO MOTOR i90) 

6 70667-A * * 1 CLUTCH MOTOR PULLEY FOR V-BELT: A)

7 60106 * * 1 COLLAR FOR CLUTCH MOTOR)

8 MP66T-A * * 1 SERVO MOTOR TAPER  PULLEY FOR V-BELT: A)

QTY

-
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B
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B
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-
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